SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

Conducted Spurious Emission

LTE Band 66 / 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
(= | e— )
Ref Level 0,00 dem  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 912.01649 MHz -46.92 dBm -33.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 995.87956 MHz -46.97 dBm -33.97 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.50867 GHz -47.29 dBm -34.29 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.08063 GHz -47.32 dBm -34.32 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.51314 GHz -45,75 dBm -32,75 dB 1.790 GHz 3,000 GHz 1.000 MHz 2,51838 GHz -45,85 dBm -32.85 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99492 GHz -41.10 dBm -28.10 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97042 GHz -41.24 dBm -28.24 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60055 GHz -41.16 dBm -28.16 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68629 GHz -40,88 dBm -27.88 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.54000 GHz -36.96 dBm -23.96 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60191 GHz -36.65 dBm -23.65 d&
- p— -
D: 4.DEC.2023 1 o a0 1.DEC. 202, 15:14:34
Highest Channel / QPSK
Spectrum =
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
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-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 922,19640 MHz -46.90 dBm -33.90 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.60537 GHz -47.37 dim -34.37 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.47927 GHz -45.86 dem -32.86 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.93192 GHz -41.32 dim -28.32 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.61130 GHz -41,12 dBm -28.12 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.60024 GHz -36.87 dém -23.87 d&
i
JL J
Date: 4.DEC.202 5

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A13-15 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 66 / 3MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -46.89 dBm -33.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -46.79 dBm -33.79 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.34195 GHz -47.35 dBm -34.35 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68758 GHz -47.29 dBm -34.28 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.49338 GHz -45,47 dBm -32,47 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.50265 GHz -45.,34 dBm -32.84 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95392 GHz -41.16 dBm -28.16 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91342 GHz -41.24 dBm -28.24 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58405 GHz -41.16 dBm -28.16 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63405 GHz -41.11 dBm -28.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55958 GHz -36.42 dBm -23.42 db 13.000 GHz 18,000 GHz 1.000 MHz 15.54541 GHz -36.73 dém -23.73 dB
- p— e m—
{ L J - L L J v
D: 1.DEC. 202, 1

Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 966, 79410 MHz -46.79 dBm -33.79 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.58473 GHz -47.31 dim -34.31 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.49096 GHz -45.66 dBm -32.66 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.97992 GHz -41.10 dBm -28.10 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061605 GHz -41,12 dBm -28.12 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.53833 GHz -36.59 dém -23.59 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 66 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

=

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,90 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 943.04098 MHz -46.74 dBm -33.74 dB 30,000 MHz 1,000 GHz 1.000 MHz 975.51974 MHz -46.84 dBm -33.84 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.57949 GHz -47.28 dBm -34.28 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65470 GHz -47.05 dBm -34.05 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.99819 GHz -45,81 dBm -32,81 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,08286 GHz -45,77 dBm -32,77 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96292 GHz -41.12 dBm -28.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.95442 GHz -41,19 dBm -28.1% db
9.000 GHz 13.000 GHz 1.000 MHz 10.62405 GHz -41.15 dBm -28.15 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60255 GHz -41,13 dBm -28.13 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52041 GHz -36.70 dBm -23.70 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.60066 GHz -36.39 dBm -23.89 dB&
- p— - m——
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Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 940.61719 MHz -46.92 dBm -33.92 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62426 GHz -47.17 dim -34.17 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.47564 GHz -45.55 dBm -32.55 de
3.000 GHz 9.000 GHz 1.000 MHz 6.93592 GHz -41.18 dBm -28.18 dB
9.000 GHz 13,000 GHz 1.000 MHz 1263790 GHz -41,18 dBm -28.18 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.56291 GHz -36.71 dém -23.71 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 66 / 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Spe Y

Ref Level 0.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 11.90 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 11,90 dB

Mode Auto Sweep
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-60 dBm
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 955.15992 MHz -46.89 dBm -33.89 dB 30,000 MHz 1,000 GHz 1.000 MHz 958.06847 MHz -46.99 dBém -33.89 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.58158 GHz -47.29 dBm -34.29 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.07609 GHz -47.17 dBm -34.17 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.,49661 GHz -45,75 dBm -32,75 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,50749 GHz -45,68 dBm -32,68 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96192 GHz -40.98 dBm -27.98 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98392 GHz -41,19 dBm -28.1% db
9.000 GHz 13.000 GHz 1.000 MHz 10.59905 GHz -41.03 dBm -28.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62155 GHz -41.01 dBm -28.01 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.52000 GHz -36.82 dBm -23.82 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.61149 GHz -36.73 dBm -23.73 dB
- p— - m—
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D: 1 00z 1.DEC. 202, 1
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
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Limit ¢heck PARS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 904,26037 MHz -46.88 dBm -33.88 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68653 GHz -47.16 dBm -34.16 dB
1.790 GHz 3.000 GHz 1.000 MHz 2,50991 GHz -45.74 dem -32.74 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.95492 GHz -41.21 dim -28.21 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059655 GHz -41,06 dBm -28.06 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.55375 GHz -36.75 dém -23.75 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 66 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
= ||| spe ¥
Ref Level 0,00 dem  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 992.00150 MHz -46.5¢ dBm -33.54 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.01648 MHz -46,93 dem -33,93 de
1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -46.66 dBm -33.66 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.60292 GHz -47.20 dBm -34.20 dB
1,790 GHz 3,000 GHz 1.000 MHz 2,49378 GHz -45,84 dBm -32,84 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,96190 GHz -45,75 dBm -32,75 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99642 GHz -41.17 dBm -28.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52042 GHz -41,19 dBm -28.1% db
9.000 GHz 13.000 GHz 1.000 MHz 10.65654 GHz -40.99 dBm -27.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63805 GHz -41,03 dBm -28.03 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.60774 GHz -36.63 dBm -23.63 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.53750 GHz -36.62 dBm -23.62 d&
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Spectrum
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 97115692 MHz -46.58 dBm -33.58 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.61902 GHz -47.29 dBm -34.29 dB
1.790 GHz 3,000 GHz 1.000 MHz 1.79262 GHz -45.67 dBm -32.67 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.95242 GHz -41.17 dBm -28.17 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,59705 GHz -40,93 dBm -27.93 d8B
13.000 GHz 18,000 GHz 1.000 MHz 1555000 GHz -36.58 dém -23.58 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 66 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB

Mode Auto Sweep

Spe Y

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,90 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941.10195 MHz -46.74 dBm -33.74 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.91004 MHz -46.98 dém -33.98 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.12191 GHz -47.32 dBm -34.32 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62811 GHz -47.41 dBm -34.41 dB
1,790 GHz 3,000 GHz 1.000 MHz 2,99294 GHz -45,70 dBm -32,70 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,00173 GHz -45,93 dBm -32,93 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93492 GHz -41.01 dBm -28.01 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85192 GHz -41.15 dBm -28.15 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58005 GHz -40.73 dBm -27.73 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62955 GHz -40,97 dBm -27.97 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.54000 GHz -36.60 dBm -23.60 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55041 GHz -36,37 dém -23.37 d&
- p— - m——
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Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 946,91904 MHz -46.69 dBm -33.69 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66904 GHz -47.25 dim -34.25 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.96472 GHz -45.75 dem -32.75 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.93342 GHz -41.15 dBm -28.15 dB
9.000 GHz 13,000 GHz 1.000 MHz 1060755 GHz -41,12 dBm -28.12 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.60316 GHz -36.64 dém -23.64 d&
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ssamon s, FCC RADIO TEST REPORT Report No. : FG420106B
Frequency Stability
Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0032
30 Normal Voltage 0.0069
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
PASS
0 Normal Voltage 0.0083
20 Maximum Voltage 0.0052
20 Normal Voltage 0.0000
20 Battery End Point 0.0082
Note:

1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A13-21 of 21
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT Report No. : FG420106B

LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71 / 20MHz

Mod. QPSK 16QAM
RB Size Full RB

Middle CH 5.01

Limit: 13dB
27 RB Result
6.61 PASS

LTE Band 71 / 20MHz / QPSK LTE Band 71 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27 RB0
Spectrum - Spectrum [@]
Ref Level 30.00 cBm  Offset 11,10 b Ref Level 30.00 cBm  Offset 11,10 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view @153 view
et e
o o -
00 00
5
1E4 - 1E4
3 |
|
L | ) \
1 1 t
|
|
\
F 680.5 MHz Mean Pwr + 20.00 di F 680.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,56 cbm 2621 dbm 5.54 dB 2.41 dB 4.17 dB 5.01 dB 5.48 dB Trace 1 | 1550 cBm 25,95 dbm 7.45 dB 3.13 d8 5.42 dB 5.51d8 7.33 dB
= — L —
HERREECED e RRCEREEE N

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

26dB Bandwidth

Mode
BW

LTE Band 71 : 26dB BW(MHz)

Mod.

1.4MHz
QPSK

3MHz

S5MHz

10MHz

15MHz

20MHz

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

Middle CH

4.94

4.77

9.86

5.41

14.32

5.57

18.94

LTE Band 71

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Middle Channel / 10MHz / 16QAM

B | o) &
3 Spectrum 7
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att 30de  SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 14.88 dBm mili] 15.91 dBm
e 681.40900 MHz o 680.01000 MHz
e B 26.00 dB & Y ndB 26.00 dB
w0 PUAA ] i et o L B 2 o s, 4.945000000 MHzZ| wd pan it Dt { L e Bl st o o 4.775000000 MHz
u 7 Q factor | 137.8 B [ ’ Q factor 1 142.4
(
0 dBm . 1 0 dém- J \
7 k | {
-10 dBm f ¥ -10 dBm 1 %
il \ / L
20 dém L T 20 dam - T
A it f th ] X M 2 u‘{ W fg andl
L SCuraw =20 slge it e ]
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 681.408 MHz 14.88 dBm ndB down 4.545 MHz ML 1 BED.01 MHz 15.31 dBm ndB down 4,775 MHz
T1 1 678.052 MHz -11.84 d8m nds 26.00 dB T1 1 678.122 MHz -11.59 dém ndé 26.00 d8
T2 1 682.958 MHz -11.23 dém  factor 137.8 T2 1 662.698 MHz -10.70 dém  factor 142.4
JL ] GHINNRND e i ] a I e

Middle Channel / Full RB

Middle Channel / 27 RB0

Spectrum - Spectru -
Ref Level 30.00 B Offset 1110 0B & RBW 300 kHz Ref Level 30.00 0Bm  OFfset 11.10 0B w RBW 100 khz
o att 30de SWT 1ms @ VBW 1MHz Mode Sweep o att 30de SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
CHEY 17.63 dbm| CHEY 13.91 dbm
I 6834770 MHZ| - 679.9210 MHz
20 s, T 26.00 dB 2 T ndn 26.00 d8
i Aasrotigfre PEPPTRNE RN PRETE bieey P Y B P h .
04 e s it el W 9.870000000 MHz 04 s it M Bu 5.415000000 MHz
b 7 Q factor \ 69.2] - v I Q factor 125.6)
0 dém { \ 0 dem: .‘ JI
¥ o J b
-10 dam -10 dam - -
[ I c
f 1
20 dam - 20 dem -
7 " N
Ay 4 bt ’ WA \
PR L ol " 0 e MRS, N -
T o P
AN g -
-40 dBm 40 dBm Wi T
Pt
50 dém -50 dem b
-60 dBm -60 dBm:
CF 680.5 MHz 1001 pts Span 20.0 MHz GF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML T 583.477 Mz 17.93 dgm N down 5.57 Wiz En 1 579,021 MHz 13.91 dgm N down 5415 MHz
T 1 575,545 MHz -8.59 dam nds 26.00 d8 T1 1 575,785 MHz -13.14 dem nds 26,00 d8
T2 1 585,515 MHz -10.29 dém Q factor 69.2 T2 1 581,199 MHz -12.72 dém Q factor 125.6
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swanranas. FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

rum , trum 3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.72 dBm) | ™M1[1] 73 dBm
" 681.4590 MHz N 677.6330 MHz
= nd 26.00 dB @ 1L nd 26.00 dB
g bt At |1"'|F:-.J~m®wm---m{m\nm~1 14326000000 MHz o " L B 5.574000000 MHz
- J Q factor 17.6 - " Q factor 121.6)
[
0 dBm: = L 0 dam ‘ T
T f i %
-10 dBm || '“ -10 dBm: i. v
20 dam i' § 20 dbm f .
) | p mm
O PR y " NEAL
by Mg A P I3 PR ) _30 dam b | et
N M
-0 dBm an e y
I g htns o g,
-50 dem -50 dem gy
-6 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 581,458 MHz 15.72 dam nd8 down 14.326 MHz ML 677.833 MHz 13.73 dam nd8 down 5,574 WAz
T1 1 673.397 MHz -7.12 dBm nd8 26,00 dB T1 L 673397 MHz -11.49 dam nd8 26,00 d8
T2 1 687.723 MHz -10.47 dam qQ factor 47.6 T2 1 578.972 MHZ -13.37 dam qQ factor 1216
. s 4 ‘ L JL 4

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

rum v Spectrum v
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
lo At 30de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.81 dBm| ™Il 12.71 dBm
" 680.5000 MHz ) 675.4250 MHz
= k) ndB 26.00 dB @ M1 ndB 26.00 dB
g PR (AWM SN TP U 18.941000000 MHz 104 et ol Bu 5.674000000 MHz
- { Q factor ! 35.9 - v Q factor 119.0,
0 dom / } 0 dam. J
1 /
10 dm rl - -10 dam: TI’ he
p
20 dam ! | 20 dem L
| L 7 A
SRR PP W, FIORY " e e W
AP il LUK ) LS TTN ) WP ol T ﬂ
o Wiy
-0 dBm 40 dBny il R
dpsa R A CTPINOT ot
-50 dBm 150 dbm l
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 80.5 MHz 13.81 dBm ndB down 16.541 MHz ML 675,425 MHz 12.71 dBm ndB down 5674 MHz
T1 1 671.109 MHz -12.29 dém nds 26.00 d8 T1 1 671.229 MHz -12.17 dém nds 26.00 da
T2 1 £50.05 MHz -13.00 dém  factor 35.9 T2 1 £76.504 MHz -14.73 dém  factor 115.0
L e J - L L J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

Occupied Bandwidth

Mode
BW

LTE Band 71 : 99%0OBW(MHz)

1.4MHz
QPSK

3MHz

Mod. 16QAM

S5MHz 10MHz

15MHz

20MHz

QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM | QPSK | 16QAM

Middle CH

4.48 4.49 9.01

4.87

13.42

488 | 17.86 | 4.87

LTE Band 71

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz

/ 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.10 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 15.28 dBm| mili] 14.14 dBm|
2048 681.16900 MHz 046 . 682.18800 MHz
y Occ Bre 1.485514486 MHZ| occw M 1.495504496 MHz
i v Amarten s S A L A A, o Fuh paecn oy o) Lo (oo P oo o
10 i t 10 -
0dem / 4 0 dom ] |
/ | \
-10 dBm 1 -10 dBm f
i " i h
20 dam - : 20 dem - -

L e Lt iy A, A . vl Mgy A
il MYy + S ' -3, PP e Eaaurmimn
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz

Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 681.160 MHz 15.28 dBm ML 662,166 MHz 14.14 dBm
T1 1 678.26224 MHz 10.05 dBm Occ Bw 4.485514486 MHz T1 1 678.25225 MHzZ 7.73 dBm oce Bw 4. 495504496 MHZ
T2 1 682.74775 MHz 10.12 dBm T2 1 £62.74775 MHZ 10.33 dém
|\ J m [T

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

Spectrum - Spectru -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,10 db @ RBW 100 khz
o att a0de SWT 1ms @ VBW 1MHz Mode Sweep o att 30de SWT 1ms @ VBW 300 kkz  Mode Sweep
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 17.11 dBm| MiL1] 14.00 dBm)
. L 679,1010 MHz N 680,2600 MHzZ
e T gcc By 0.010989011 MHz & Occ By 1875124875 MHz
| W WLV TR ol A c B 175124875
. P M A Ay . T A T
10 7 - 10 v
), |
0 dém- N \ 0 dém ] i
! | \
10 dam [ 10 dBm -
i I ) \
20 dam H T 20 dém :
h ety L I M )
1o M i L S Mo TN ot Lt ol gl it .Hi wlot
o e A mL Y
et W e
-40 dam 40 dBm i ol
"
-50 dam -50 dem ]
-60 dBm -60 dBm:
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML T 579.101 MHz 17.11 dBm ML 1 6B0.26 MHz 14.69 dBm
T 1 676.0445 MHz 10.01 d8m oce Bw 9.010989011 MHz T i 576.0045 MHz 7.60 darm oce Bw +.875124875 MHZ
T2 1 585.0554 MHz 9.28 dBm T2 1 680.6796 MHz 7.86 dBm
]\ J [T
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG420106B

LTE Band 71

Middle Channel / 15MHz / QPSK
Middle Channel / Full RB

Middle Channel / 15MHz / 16QAM
Middle Channel / 27 RB0

rum , trum 3
Ref Level 30.00 cbm  Offset 1,10 db = RBW 300 khz RefLavel 30.00 dbm  Offset 11,10 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT 1ms @ VBW 300 kHz Mede Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.60 dBm)| MI[1] 13.85 dBm
683.1970 MHz 678.0720 MHz
20 d8 20da T
13.426575427 MHz FIT 3:0 4.885114885 MHZ
o T Jn il st et o Tl i eue MaTR2
10 10 £
{ [
0 dBm b ll 0 dam. 1 t
-10 dBm ’I |,|‘ -10 dBm: l‘
‘ \ J
20 dam ,“[ 1 20 dBm - q
) ot M ol Ayl |
il Mg A sttt gty .30 dbm b gl I A
or 4 T A Ty Iz it
frdl [ A
-40 dBm: m'dpﬂ;u "y A b
Pl ol o,
A Y
50 dem -50 dBm LS
-6 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 40,0 MHz CF 680.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 682.197 MHz 15.60 dam ML 67E.072 MHz 13.85 dam
T1 1 573.8167 MHz 8.60 dBm Oce Bw 13.426573427 MHz T1 L 673.7567 MHz 7.97 dm Oce Bw 4,985114685 MHz
T2 1 687.2433 MHz 9.73 dam T2 1 57B.6419 MHz 7.67 darm

Middle Channel / 20MHz / QPSK
Middle Channel / Full RB

Middle Channel / 20MHz / 16QAM
Middle Channel / 27 RB0

rum v Spectrum v
Ref Level 30.00 GBm  Offset 11,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,10 db e RBW 100 kHz
lo At 30de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.40 dBm) ™Il 12,01 dBm|
20 g8 680.2200 MHz 20 d8 6754250 MHz
o Oce B 17.862137862 MHz - M1 Occ B 4.875124875 MHz
10 d ST\ WA e A Ut i ol 10 d -3 B
7 i i
0 dBm: ’ } 0 dem.
o !
10 dBm i - -10 dBm -
i I \
20 dgm [ i 20 dBm f »
- wl 3
" PR L N PO T 30 dom L U v
R St s A f[Jl"'UL T \R..Jl
i
-40 dam -40 daﬁ e - ’I.l» gy |
T oW R SR "
e, Vil Ayl g,
50 dBm " Em Lok
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value ¥-value | __Function Function Result |
ML 1 660.22 MHz 14.40 dBm ML 675,425 MHz 12.81 dBm
T1 1 671.6289 MHz 10.26 dBm Occ Bw 17.862137862 MHz T1 L 571,509 MHz 9.11 dém Occ Bw 4.875124675 MHZ
T2 1 689.451 MHz 9.65 dbm T2 1 676.3841 MHz 9.42 dbm
L e J - L I

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A14-5 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

Conducted Band Edge

LTE Band 71 / 5SMHz / QPSK

Lowest Band Edge / 1 RB0O

Highest Band Edge / 1 RBmax

Spectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASES
20 dBm \I 20 dem: ”
10 dBm ‘\ 10 dBm "
ode [ 0 dem ) \
-10 dBm -10 dBm —
SPURIOUS_LINE_ABS F W / 1
20 dem 20 dim " —
Bl
-30 dem I L‘ | -30 dem L |
AR N ol |
-40 dam / 3 ) | A
N /\ M';’ f L‘w | \ f dem ‘ f * \ j Y
50 dBm — — S T 1250\‘?% e l\ J{\\
' I DN —t A AN .
-o0 dBrmr -60 dem -
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (|| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
552.000 MRz | 662,900 MHZ 100,000 kHz £62,89456 MRz -32.34 dBm -19.34 08 693.000 MHz | 698,000 MMz 100,000 kiz TR 20.12 dbm _gwl
562.900 MH2 | 663,000 MHz £0.000 kHz 662,35126 MHz -21.43 dém -8.49 dB £98.000 MHz | 608,100 MHz 50.000 kHz 598,00215 MHz -21.61 dBm -8.61 dB
563.000 MHz 668.000 MHz 100.000 kHz 66334715 MHz 20.45 dBm -9.55 d& 698.100 MHz 705.000 MHz 100.000 kHz 598.10544 MHz -32.18 dbm -15.18 dB
S
I ) b | 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dBm 10 dBm X
prms et ey MW‘AI—JMMU-
0de . dBm:
-10 dem ‘ 10 dem
SPURIOUS_LINE_ABS J \ L
20 dem j 20 dem ]L
-30 dem — -30 dem
40 dBm Eaa 40 dBm I ——
o~ “\”““H
50 dom = 50 dem ——
| ™ e
a0 a8 -60 dem
Start 652.0 MHz 3003 pts Stap 668.0 MHz | || Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£52.000 Mz | 662,900 MHz 100,000 kriz £62,89456 Mnz ~33.07 dém ~20.07 d& 693.000 MHz | 698,000 MMz 100,000 Kiz R 11 dBm _ZZWI
562.900 MH2 | 663,000 MHz 50.000 kiz £62,35086 MHz ~29.56 dbm -16.66 d8 £98.000 MHz 608,100 MHz 50,000 kHz 598,00914 MHz -28.00 dBm -15.00 dB
563.000 MHz £68.000 MHz 100.000 kHz 666,27922 MHz 5.67 dBm -23.33 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -33.30 dBm -20.30 dB
.
i J1 £
Datea: 1 20:38:46
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swanranas. FCC RADIO TEST REPORT Report No. : FG420106B

LTE Band 71 / 5MHz / 16QAM
Lowest Band Edge / 1RB0 Highest Band Edge / 1 RBmax

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P p 20 dhine s
10 dBm ! 10 dBm
0 ds \l 0 dem
-10 dBm -10 dBm
SPURIOUS_LINE_ABS \‘
20 dem I L T 20 dim
-30 dBm | il 30 dem
, | il n
N
-40 dBm ) p"r""’f u ‘ dBrm \'
A /"V (W R | a
-50 dBm f 7 T T 50 u
L L il S \*w_w____/\
o0 derr -60 dem ——
Start 652.0 MHz 3003 pts Stop 668.0 MHz | (|| Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
| Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£52.000 MHz 662,900 MHz 100,000 kHz 662,88367 MHz -32.17 dém -19.17 d& 693.000 MHz 698.000 MHz 100.000 kHz S67.62588 Wiz 19,58 dBm -mwl
562,900 MHz £63.000 MHz 50.000 kiz 062.98856 MHz -21.54 dém -8.54d8 698,000 MHz 698,100 MHz 50,000 kHz 598,00345 MHz -22.90 dBm -9.90 dB
563.000 MHz 668.000 MHz 100.000 kHz 66331718 MHz 19.75 dém ~10.25 dB 598.100 MHz 705.000 MHz 100.000 kHz 598.10544 MHz -31.58 dbm -18.98 db
S
T
Il - i 1 o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
R T R \ P L
0ds f dem
-10 dem \ 710 dBm
SPURIOUS_LINE_ABS ‘ ' 1
20 dem T 20 dem \
.30 dam JH -30 dem i‘«-_
—n .
40 dom — —+— 40 dem e
o .
v .
50 dom - 50 dem T
L~ N
L "] e
-60 dBr -60 dem
Start 652.0 MHz 3003 pts Stap 668.0 MHz | || Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
652.000 MRz 662,900 MHZ 100,000 kAz 662,80456 MRz ~34.70 dem -21.70 06 e 5000 WIS | 699 P00 Wiz 100 000 kHz T reaTr =87 dbm -24W|
562.900 Mrz | #63.000 Mhiz £0.000 kHz £62.99406 MHz -30.52 dam -17.52 d8 698.000 MHz | 609.100 Mz 50.000 kHz 503,00405 MHz -20.62 dBm -16.82 de
563.000 MHz £68.000 MHz 100.000 kHz £66.22428 MHz 5.64 dBm -24.36 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -33.29 dBm -20.29 dB
Y
I 1 P
Datea: 1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 71 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Date:

1.DEC.

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
- B et e U | PRt et s
| \ \
-10 dem ! -1 dem
SPURIOUS_LINE_ABS ‘ \ l
-20 dem i \ 20 dBm v
-30 dem ,"ﬂ % szu dem \
40 dBm ot 40 dem kﬂ!“— T
el e
-50 dam -50 dem
- 50 dBm
Start 652.0 MHz 3003 pts Stop 673.0 MHz | (|| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 66178521 MHz -37.63 dém -24.63 d& 688.000 MHz 698.000 MHz 100.000 kHz 66084316 MHZ 3.66 dBm -Zﬁml
562.000 MH2 | 663.000 MHz 160.000 khz 66258651 MHz -34.23 dém -2L.23.d8 £98.000 MHz | 609,000 MHz 100,000 kHz 598,02048 MHz -31.61 dBm -18.61 dB
563.000 MHz £73.000 MHz 100.000 kHz 667 62038 MHz 3.91 dBm -26.09 dB £59.000 MHz 703.000 MHz 100.000 kHz 700.34366 MHz -38.39 dBm -25.39 dB
S
.
I - i 1 o
Dater 1 22:35:46

LTE Band 71/

10MHz / 16QAM

Lowest Band Edge / 27RB0

Highest Band Edge / 27RBmax

Spectrum

(%]

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PAES
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
At M Pt PERPR RS
o de e kb ) o dom f Ml
-10 dem ‘ \ -10 dBm
SPURIOUS_LINE_ABS ‘ | } \
-20 dem . 20 dBm ‘ t
30 d8 ’f l\ d f |
-30 dem -30 dem
ot AW
J M e
-40 dem — = . g
-50 dem -50 dem T
A -m—*-—-ﬂ______w
oo aerr -60 dem
Start 652.0 MHz 3003 pts Stop 673.0 MHz | (|| Start 688.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£52.000 MHz 662,000 MHz 100,000 kHz 66102507 MHz -38.35 dém -25.35 d& 688.000 MHz 698.000 MHz 100.000 kHz 697.36563 MHZ &.22 dBm -24W|
562.000 MHz £63.000 MHz 100,000 kHz 66299051 MHz -32.71 dém -19.71d8 £98.000 MHz 699.000 MHz 100,000 kHz 598,01748 MHz -30.33 dBm -17.33 dB
563.000 MHz £73.000 MHz 100.000 kHz 66740060 MHz 5.26 dBm -24.74 dB £59.000 MHz 703.000 MHz 100.000 kHz £99.07493 MHz -36.24 dBm -23.24 dB
.
I J1 £
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 71 / 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES] | SPURIGHE GlinEARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
CL- 7 - 1 0 deirt ol o ;
f t
-10 d8m - -1 dBm T
SPURIOUS_LINE_ABS , l
-20 dem ‘ L -2p dBm
-30 dém £ *.b 0 dBm Ll
40 dem A -40 dBrm M,_V_
-50 dam -50 dem
//
50 dBm
Start 652.0 MHz 3003 pts Stap 678.0 MHz | || Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,90509 MHz -38.67 dem -25.67 06 683,000 MHz 598,000 MHz 100 000 kHz e 1,91 dom -zawl
562.000 Mrz | 663.000 Mz 200.000 kiz £62.99550 MHz -32.24 dam -19.24 d8 698.000 MHz | 699000 MHz 200,000 kHz 508,02947 Wz -31.33 dm -18.33 de
563.000 MHz £78.000 MHz 100.000 kHz 667 06843 MHz 1.58 dBm -28.42 dB £99.000 MHz 709.000 MHz 100.000 kHz £99,25475 MHz -41.07 dBm -28.07 dB
—
.
I - I 1 o
Pates Date: 1.DEC. 22146105

LTE Band 71/

15MHz / 16QAM

Lowest Band Edge / 27 RB0

Highest Band Edge / 27 RBmax

] o
Spectrum x| spectrum v
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
| NPPE N
o de - ﬂ‘\ 0 dem { ”W'“l)
-10 dem J -10 dBm
SPURIOUS_LINE_ABS I I J
-20 dem ! ‘\‘L 20 dBm J )
b
-30 dem -r Y ﬂ a0 dBm r\ / “\Jm
ol A
-40 dBm r &, -40 dBm =Y 7 i ..L_.
fo" TP, pare i
Bl
-50 dem — (L5t cern
o .
o0 derr -60 dem
Start 652.0 MHz 3003 pts Stop 678.0 MHz Start 683.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,99500 MHz -30.43 dem -26.43 06 683,000 MHz 598,000 MHz 100 000 kHz TP 4.5 cbm _25W|
562.000 Mrz | 663.000 Mz 200.000 kiz £62.99750 MHz -31.81 dam -18.81 d8 698.000 MHz | 699000 MHz 200,000 kHz 508,04146 MHz -30.92 dBm -17.92 de
563.000 MHz 578.000 MHz 100.000 kHz 667.48801 MHz 4.77 dBm -25.23 dé £95.000 MHz 709.000 MHz 100.000 kHz £99.13487 MHz -37.62 dBm -24.62 dB
.
I 1 i
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LTE Band 71 / 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
0 ds : T R 0 dponer . —>
-10 dBm | ! -1 dbm
SPURIOUS_LINE_ABS J ‘
20 dem l L -2:] dBm
-30 dBm 1 ?é dem
ol
-40 dBm {40 dem
50 derm Wl 50 dem
-60 dem
Start 652.0 MHz 3003 pts Stop 683.0 MHz | (|| Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
552.000 MRz | 662.000 MHZ 100,000 kHz 661,08501 MRz -40.30 dBm -27.30 dB 676.000 MHz | 638.000 MAZ 100,000 kiz 585, 30270 MRz .46 cBm _ngl
562.000 MH2 | 663,000 MHz 200.000 kiz £62,55251 MHz -35.26 dém -22.26 d8 £98.000 MHz | 609,000 MHz 200,000 kHz 598,01948 MHz -37.15 dbm -24.15 dB
563.000 MHz 583.000 MHz 100.000 kHz 67957343 MHz 0.38 dBm -20.62 d& £99.000 MHz 705.000 MHz 100.000 kHz 595.01499 MHz -42.53 dbm -29.53 dB
S
.
Il - I 1 )
Date: 1 Date: 1.DEC.

LTE Band 71 / 20MHz / 16QAM

Lowest Band Edge / 27 RB0

Highest Band Edge / 27 RBmax

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.10 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
PENPRPITY. B8 AT NPT TN
0ds I i 0 dém {' "
-10 dem ’ \ -10 dBm l
SPURIOUS_LINE_ABS } \ f \
-20 dem 4 L 20 dBm 7 £
-30 dem ,J‘J } -30 dem ﬂ ! \
dﬂ ! “ “ " W VU.NL\
Pt |
-40 dam /,- Tl 0 e T
[ %‘Wl ]
50 dem - ] -sf dem
’/ * n—
50 dBm
Start 652.0 MHz 3003 pts Stap 683.0 MHz | || Start 678.0 MHz 3003 pts Stop 709.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangel | RBW | Freguenc | Powerabs | ALimit
652.000 MRz 662,000 MHZ 100,000 kAz 661,96503 MHz -40.38 dem -27.38 06 678.000 MHz NI 100 000 kHz T 4730 dbm _25m|
562.000 Mrz | 663.000 Mz 200.000 kiz 662.57383 MHz -33.04 dam -20.04 do 698.000 MHz | 699,000 MHz 200,000 kHz 508,00450 MHz -31.21 dem -18.21 de
563.000 MHz £83.000 MHz 100.000 kHz 66722577 MHz 4.83 dBm -25.17 dB £99.000 MHz 709.000 MHz 100.000 kHz £99.03497 MHz -37.86 dBm -24.86 dB
.
I J1 £
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Conducted Spurious Emission

LTE Band

71/ 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.10 dB

Mode Auto Sweep

(@1 AvgPwr
PABE Limit Fheck
INE_ABS PABS .10 JEF_H- JRIOUS INE_ABS
[ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
B - R -
-50 dBm T
70 d8 70 dBm
.80 d8 -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 606.57357 MHz -56.79 dBm -43.79 dB 30,000 MHz 652.000 MHz 100.000 kHz 634.37005 MHz -56.72 dBm -43.72 d&
709,000 MHz 1.000 GHz 100.000 kHz 963.55832 MHz -56.14 dBm -43,14 dB 709,000 MHz 1,000 GHz 100.000 kHz 970.75362 MHz -56.06 dBm -43.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47038 GHz -45.33 dBm -32.33 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99625 GHz -45.57 dBm -32.57 db
3.000 GHz 5.000 GHz 1.000 MHz 4.30792 GHz -43.25 dBm -30.25 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.30342 GHz -43.20 dBm -30.20 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.21777 GHz -40.60 dBm -27.60 dB 5.000 GHz 7,000 GHz 1.000 MHz 65.99475 GHz -40.85 dBm -27.85 d&
— —_— ~ —
{ L J - L L J v
: 1.DEC.2023 20:41:12 L.DEC.202 22:21 1
Highest Channel / QPSK
==
v
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
-10 é‘f}- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBém
-40 dBém
-50 dBém T
-70 dB
-80 dB
-90 de
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 652,000 MHz 100.000 kHz 621,50042 MHz -56.71 dBm -43.71 dB
709.000 MHz 1.000 GHz 100.000 kHz 712,56416 MHz -56.19 dem -43.19 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.98425 GHz -45.45 dbm -32.45 dB
3.000 GHz 5,000 GHz 1.000 MHz 4.91727 GHz -43,36 dBm -30.36 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -40.78 dBm -27.78 d&
i
J J -
Date: 1
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LTE Band 71 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

| spe ¥
Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
20 der 20 dBm
-30 dbm -30 dBm
-40 dBm -40 dBm
" -~
e i ) - , P G v
-50 derr T -50 dBm T
70 dB 70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 634.13084 MHz -56.66 dBm -43.66 dB 30.000 MHz 652.000 MHz 100.000 kHz 635.03984 MHz -56.54 dBm -43.54 dB
709,000 MHz 1.000 GHz 100.000 kHz 993.76879 MHz -56.11 dBm -43,11 dB 709,000 MHz 1,000 GHz 100.000 kHz 994 44768 MHz -56.13 dBm -43,13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49938 GHz -45.40 dBm -32.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51137 GHz -45.59 dBm -32.59 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.29593 GHz -43.36 dBm -30.36 dB 3.000 GHz 5,000 GHz 1.000 MHz 4.45989 GHz -43,19 dBm -30.19 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.95326 GHz -40.66 dBm -27.66 dBb 5.000 GHz 7,000 GHz 1.000 MHz 6.92427 GHz -40.65 dBm -27.65 d&
_— —_—
il A il

Highest Channel / QPSK

pe i
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit (lhmk Paps
jne $PURIOUS ) INE_ABS PABS
-10 & i
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBm
-40 dBém
. "
R
-70 dB:
-80 dB
-90 de:
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 652,000 MHz 100.000 kHz 644.03423 MHz -56.54 dBm -43.54 dB.
709.000 MHz 1,000 GHz 100.000 kHz 981,93676 MHz -56.16 dBm -43.16 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.50687 GHz -45.45 dBm -32.45 dB
3,000 GHz 5,000 GHz 1.000 MHz 4,31092 GHz -43,25 dBém -30.25 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.04326 GHz -40.74 dBm -27.74 d&
i
JL J
Date: 1.DEC.Z 2
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LTE Band 71 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.10 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,10 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PAES
ine SPURIOUS. INE_ABS PABS e PURIOUS INE_ABS PABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
I e . S e -
-50 dBrv -50 dBm i
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz | || Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 652.000 MHz 100.000 kHz 626.66741 MHz -56.66 dBm -43.68 dB 30.000 MHz 652.000 MHz 100.000 kHz 620.73494 MHz -56.64 dBm -43.64 dB
709,000 MHz 1.000 GHz 100.000 kHz 948.86527 MHz -55.84 dBm -42,84 dB 700,000 MHz 1.000 GHz 100.000 kHz 971.36552 MHz -56.15 dBm -43,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50087 GHz -45.36 dBm -32.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97276 GHz -45.46 dBm -32.46 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.29893 GHz -43.27 dBm -30.27 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.47038 GHz -43.37 dBm -30.37 dB
5.000 GHz 7.000 GHz 1.000 MHz 65.22477 GHz -40.77 dBm -27.77 dB 5.000 GHz 7.000 GHz 1.000 MHz 65.03127 GHz -40.84 dBm -27.84 d&
_— —_—
)i 2 )i [
L JL ) L L J
D o 1.DEC.202. 23:14:42
Highest Channel / QPSK
pe =
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 tvgPwr
Limit (lhmk Paps
jine PURIOUS_JLINE_ABS PABS
-10 é‘[!,- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBém =
pr—— y
- N
-50 dBém F
-70 dB
-80 dB
-90 de
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 652,000 MHz 100.000 kHz 628.53327 MHz -56.56 dBm -43.56 dB
709.000 MHz 1.000 GHz 100.000 kHz 710,52750 MHz -52.39 dem -39.39 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51987 GHz -45.25 dBm -32.25 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.16746 GHz -43.33 deém -30.33 d&
5.000 GHz 7.000 GHz 1.000 MHz 6.96776 GHz -40.68 dBm -27.68 dB
il
JL J
Dats: 1.DEC. E
TEL : 886-3-327-3456 Page Number : A14-13 of 15

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 71 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.10 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,10 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PAES
ine SPURIOUS. INE_ABS PABS e PURIOUS INE_ABS PABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
40 dBm —
e T - S %
-50 dBrv T -50 dBm T
70 dB 70 dBm
80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 31005 pts Stop 7.0 GHz | || Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 652.000 MHz 100.000 kHz 620.49573 MHz -56.39 dBm -43.39 dB 30.000 MHz 652.000 MHz 100.000 kHz 625.08861 MHz -56.82 dBm -43.82 dB
709,000 MHz 1.000 GHz 100.000 kHz 711.40035 MHz -53.25 dBm -40.25 dB 700,000 MHz 1.000 GHz 100.000 kHz 960.50333 MHz -56.11 dBm -43.11 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52437 GHz -45.10 dBm -32.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53387 GHz -45.43 dBm -32.43 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.31942 GHz -43.30 dBm -30.30 dB 3.000 GHz 5.000 GHz 1.000 MHz 4.33442 GHz -43.14 dBm -30.14 dB
5.000 GHz 7.000 GHz 1.000 MHz 6.21577 GHz -40.79 dBm -27.72 dB 5.000 GHz 7.000 GHz 1.000 MHz 65.01377 GHz -40.69 dBém -27.69 d&
_— —_—
)i 2 )i [
L JL ) L L J
D 1.DEC.2023 23
Highest Channel / QPSK
pe =
Ref Level 0.00 dém  Offset 11.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 tvgPwr
Limit (lhmk Paps
jine PURIOUS_JLINE_ABS PABS
-10 é‘[!,- 1
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBém  m
A
N R i
-50 dBém t
-70 dB
-80 dB
-90 de
Start 30.0 MHz 31005 pts Stop 7.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 652,000 MHz 100.000 kHz 638.72371 MHz -56.69 dBm -43.69 dB
709.000 MHz 1.000 GHz 100.000 kHz 714.74629 MHz -55.39 dem -42.39 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51087 GHz -45.59 dBm -32.59 dB
3.000 GHz 5.000 GHz 1.000 MHz 4,.30142 GHz -43.20 dBm -30.20 d&
5.000 GHz 7.000 GHz 1.000 MHz 5.83804 GHz -40.75 dBm -27.75 dB
il
JL J
Dats: 1.DEC.Z E
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Frequency Stability
Test Conditions LTE Band 71 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0069
30 Normal Voltage 0.0184
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0256
PASS
0 Normal Voltage 0.0112
20 Maximum Voltage 0.0145
20 Normal Voltage 0.0000
20 Battery End Point 0.0048
Note:

1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A14-15 of 15
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Appendix B. Test Results of Radiated Test

B1l. Summary of each worse mode

Mode Part Bana cn | HEd Level pg F(:;: Sl | il | ERSER | ey | Mt | WO | oo |
2 DA LIS M 2496 3658 RMS 3226 2559 027 9523 5171 1300 2358 H  ANT2
2 DAl U= M 7580 5309 RMS 3582 1932 035 9523 2529 1300 -4009 V  ANTL
1 Pat TR M 2024 3074 RMS 3186 2633 026 9523 4970 1300 -26.74 H  ANT2
1 Pat D% M 212 3855 RMS 3182 2618 023 9523 5081  -13.00 2555 H | ANT2
1 Pat D% H 1568 6017 RMS 27.70 2740 033 9523 3443 4215 -1802 H  ANT2
1 Pat UF W 10200 4934 RMS 37.30 1666 027 9523 2498 2500 -2434 V  ANTI
2 Pal U= M 5205 4843 RMS 3461 2140 037 9523 3322 1300 -3543 V  ANT1
1 Pel LS M 2456 4326 RMS 3206 2565 032 9523 4524 1300 -30.26 H  ANT2
2 o0 D5 M 2448 4519 RMS 3198 2566 033 9523 4339 1300 -3219 H ANT2
3 fon o5 M 2456 4539 RMS 3206 2565 032 9523 4311 1300 -3239 H ANT2
TEL : 886-3-327-3456 Page Number : B1 of B28

FAX : 886-3-328-4978
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ANT2
‘ Part 22H Mode 2
‘ LTE B26 15M Ch26865 1RBO QPSK
L
0Lewel (dBm)
-10.0 13
-20.0
-30.0
2
-40.0
-50.0
3
-60.0
-70.0
-80
1000 2600. 4200. 5800. T400. 000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -13 3m HF_ANT_@ee752962 Horizontal
Mode LTE Band 26 15M Ch26865 1RBE2 QPsK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPLCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 lg48.88 -52.71 RMS 28.68 -27.28 @.31 -95.23 38.73 -13.868 -49.71 Horizontal
2 2458 .88 -37.88 RMS 2.1 -25.61 @.29 -95.23 58.77 -13.88 -24.63 Horizontal
3 SI295.@@ -57.48 RMS I2.79 -24.21 B.14 -95.23 29.683 -13.86 -44.48 Horizontal
ULe!.reI (dBm)
-10.0 13
-20.0
-30.0
-40.0 =
-50.0
SM
-60.0 5
-70.0
-B0
1000 2600. 4200. T400. 9000
Frequency (MHz})
Site 1 B2CHeT-HY
Condition: -13 3m HF_ANT_ 8868759562 Vertical
Mode LTE Band 26 15M Ch2&68&5 1RBE QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBulf dBm dB
1 le48.88 -52.84 RMS 28.688 -27.28 @.31 -95.23 38.88 -13.88 -49.64 Vertical
2 2458 .88 -43.94 RMS I2.1e -25.61 @.29 -95.23 44.51 -13.8e -38.94 Vertical
] I296.88 -57.67 RMS 32.79 -24.21 @.14 -95.23 28.84 -13.88 -44.67 Vertical
TEL : 886-3-327-3456 Page Number : B2 of B28
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ANT2
‘ Part 22H Mode 2
‘ LTE B26 15M Ch26915 1RB0O QPSK
M
0Lewel (dBm)
-10.0 13
-20.0
-30.0
2
-40.0
-50.0
3
-60.0 1
-70.0
-80
1000 2600. 4200, 5800. T400. Q000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -13 3m HF_ANT_@ee752962 Horizontal
Mode LTE Band 26 15M Ch26915 1RBE QPsK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPLCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 lec4.22 -gl.@84 RMS 28.78 -27.16 @.31 -95.23 32.34 -13.86 -48.684 Horizontal
2 24956.88 -356.58 RMS 32.26 -25.59 @.27 -95.23 51.71 -13.88 -23.53 Horizontal
3 I31le.88@ -57.81 RMS 32.83 -24.16 2.14 -95.23 28.61 -13.88 -44.81 Horizontal
ULe!.reI (dBm)
-10.0 =13
-20.0
-30.0
-40.0 o
-50.0
3
-60.0 1
-70.0
-80
1000 2600. 4200. T400. Q000
Frequency (MHz})
Site 1 B2CHeT-HY
Condition: -13 3m HF_ANT_ 8868759562 Vertical
Mode LTE Band 26 15M Ch2&6%15 1RB@ QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBulf dBm dB
1 lagd.@@ -52.268 RMS 28.78 -27.186 @.31 -95.23 31.12 -13.88 -49.26 Vertical
2 2495.88 -44.82 RMS 3I2.26 -25.59 @.27 -95.23 44,27 -13.88 -31.82 Vertical
] Zzle.@@ -57.71 RMS 32.83 -24.16 @.14 -95.23 28.71 -13.88 -44.71 Vertical
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ANT2
‘ Part 22H Mode 2
‘ LTE B26 15M Ch26965 1RB0O QPSK
H
0Lewel (dBm)
-10.0 o
_20.0
-30.0
-40.0 2
-50.0
3
-60.0 1
-70.0
-80
1000 2600. 4200, 5800. T400. Q000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -13 3m HF_ANT_@ee752962 Horizontal
Mode LTE Band 26 15M Ch26965 1RBE QPsK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPLCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 l668.22 -51.18 RMS 28.78 -27.15 @.31 -95.23 32.19 -13.86 -48.18 Horizontal
2 2512 .88 -48.81 RMS 32.42 -25.56 @.24 -95.23 47.32 -13.88 -27.81 Horizontal
3 3I3Z6.88 -57.98 RMS 32.87 -24.12 2.14 -95.23 28.44 -13.88 -44.98 Horizontal
ULe!.reI (dBm)
-10.0 =13
-20.0
-30.0
-40.0
2
-50.0
3
-60.0 1
-70.0
-80
1000 2600. 4200. T400. Q000
Frequency (MHz)
Site 1 B2CHeT-HY
Condition: -13 3m HF_ANT_ 8868759562 Vertical
Mode LTE Band 26 15M Ch2&6%9&65 1RBE QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBulf dBm dB
1 lea8.88 -582.83 RMS 28.78 -27.15 @.31 -95.23 38.74 -13.88 -49.63 Vertical
2 251z2.88 -45.81 RMS 32.42 -25.56 @.24 -95.23 41.32 -13.88 -33.81 Vertical
] 3I336.88 -57.82 RMS 32.87 -24.12 @.14 -95.23 28.52 -13.88 -44.82 Vertical
TEL : 886-3-327-3456 Page Number : B4 of B28
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ANT1
‘ Part 24E Mode 2
‘ LTE B25 20M Ch26140 1RB0O QPSK
L
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0 3
-60.0
-70.0
-B0
3000 10400. 17800. 25200. 32600. 40000
Frequency (MHz)
Site 1 @3CHe7-HY
Condition: -13 2m HF_ANT_88e75962 Horizontal
Mode LTE Band 25 20M Ch26l4e 1RB@ QPsK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPLCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 IVea.aa -57.48 RMS zz.18 -23.54 2.87 -95.23 27.61 -13.6868 -44.48 Horizontal
2 555@.88 -55.52 RMS 34.78 -21.16 2.51 -95.23 25.66 -13.88 -42.52 Horizontal
3 T4ea .28 -53.52 RMS I5.7@ -19.38 .31 -95.23 25.88 -13.88 -48.52 Horizontal
E:lLe1.r<=.~I (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
-B0D
3000 10400. 17800. 25200. 32600. 40000
Frequency {MHz)
Site 1 B2CHe7-HY
Condition: -12 2m HF_ANT_8686753562 Vertical
Mode LTE Band 25 28M Ch2&148 1RB@ QPSsSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 IVea.aa -57.35 RMS 33.18 -23.54 2.87 -95.23 27.686 -13.88 -44.35 Vertical
2 S55e.e8 -55.854 RMS I4.78 -21.16 @.51 -95.23 25.34 -13.88 -42.84 Vertical
3 Jaaa.aa -53.96 RMS 35.78 -19.38 2.31 -95.23 24 .64 -13.686 -48.96 Vertical
TEL : 886-3-327-3456 Page Number : B5 of B28
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ANT1
‘ Part 24E Mode 2
‘ LTE B25 20M Ch26340 1RB0O QPSK
M
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
1
-60.0
-70.0
-B0
3000 10400. 17800. 25200. 32600. 40000
Frequency (MHz)
Site 1 @3CHe7-HY
Condition: -13 2m HF_ANT_©66e759562 Horizontal
Mode LTE Band 25 20M Ch2634e 1RB@ QPsK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPLCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 I74e .88 -57.18 RMS 33.18 -23.47 2.87 -95.23 27.75 -13.6868 -44.18 Horizontal
2 S56le.aa -55.49 RMS 34.76 -21.1@ 2.52 -95.23 25.56 -13.88 -42.49 Horizontal
= Fage.ee -53.64 RMS 35.54 -19.35 2.33 -95.23 25.87 -13.868 -48.64 Horizontal
E:lLe1.r<=.~I (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0
1 2
-60.0
-70.0
-B0D
3000 10400. 17800. 25200. 32600. 40000
Frequency {MHz)
Site 1 B2CHe7-HY
Condition: -12 2m HF_ANT_8686753562 Vertical
Mode LTE Band 25 28M Ch2&348 1RB@ QPSsSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 V4@ .88 -57 .83 RMS 33.18 -23.47 2.87 -95.23 27.82 -13.868 -44.683 Vertical
2 Sgle.ee -55.88 RMS 34.76 -21.1e @.52 -95.23 25.97 -13.88 -42.88 Vertical
3 Jage.aa -53.87 RMS 35.54 -19.35 2.33 -95.23 24 .84 -13.6868 -48.87 Vertical
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ANT1
‘ Part 24E Mode 2
‘ LTE B25 20M Ch26590 1RB0O QPSK
H
ULeveI (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0 3
1
-60.0
-70.0
-B0
3000 10400. 17800. 25200. 32600. 40000
Frequency (MHz)
Site 1 @3CHe7-HY
Condition: -13 2m HF_ANT_©66e759562 Horizontal
Mode LTE Band 25 20M Ch26598 1RB@ QPsK
Ant AmphCb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPLCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 I7oe. a8 -56.84 RMS 33.36 -23.38 2.88 -95.23 27.73 -13.88 -43.84 Horizontal
2 5685.88 -55.11 RMS 35.14 -21.81 2.41 -95.23 25.58 -13.88 -42.11 Horizontal
= FSee.ee -53.38 RMS 35.82 -19.32 e.35 -95.23 25.86@ -13.6868 -48.38 Horizontal
E:lLe1.r<=.~I (dBm)
-10.0 13
-20.0
-30.0
-40.0
-50.0 3
1
-60.0
-70.0
-B0D
3000 10400. 17800. 25200. 32600. 40000
Frequency {MHz)
Site 1 B2CHe7-HY
Condition: -12 2m HF_ANT_8686753562 Vertical
Mode LTE Band 25 28M Ch2&598 1RB@ QPSsSK
Ant Ampi\Cb Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBul dBm dB
1 F7oe.a8 -56.81 RMS 33.38 -23.38 2.88 -95.23 27.76 -13.88 -43.81 Vertical
2 S685.88 -54.91 RMS 35.14 -21.81 @.41 -95.23 25.78 -13.88 -41.91 vertical
3 JsEe.aa -53.89 RMS 35.82 -19.32 2.35 -95.23 25.29 -13.66 -48.689 Vertical
TEL : 886-3-327-3456 Page Number . B7 of B28
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ANT2
‘ Part 27N Mode 1
‘ LTE B71 10M Ch133172 1RB0O QPSK
L
0Lewel (dBm)
-10.0 13
-20.0
-30.0
-40.0 2
-50.0
1
-60.0
-70.0
-80
1000 2600. 4200, 5800. T400. Q000
Frequency (MHz)
Site 1 B3CHeT-HY
Condition: -13 3m HF_ANT_@ee752962 Horizontal
Mode LTE Band ¥1 18M Chl1l33172 1RBe QPSK
Ant Amph\Cb Filter Readin Limit
Freq Lewvel Detector Factor 1 EIRPLCF = Margin Pol
MHz dBm dB/m dB dB dB dBuw dBm dB
1 1z28.88 -56.569 RMS 29.28 -28.19 @.48 -95.23 37.85 -13.868 -43.69 Horizontal
2 199z. .88 -48.72 RMS 31.98 -26.39 @.27 -95.23 43.65 -13.88 -27.72 Horizontal
3 2652.88 -538.168 RMS 2. 7@ -25.32 2.1l -95.23 29.53 -13.88 -45.16 Horizontal
ULe!.reI (dBm)
-10.0 =13
-20.0
-30.0
_40.0 -
=
-50.0
1 M
-60.0
-70.0
-80
1000 2600. 4200. T400. Q000
Frequency (MHz})
Site 1 B2CHeT-HY
Condition: -13 3m HF_ANT_ 8868759562 Vertical
Mode LTE Band 71 18M Ch1l22172 1RB@ QPSK
Ant AmphCh Filter Readin Limit
Freq Lewel Detector Factor 1 EIRPCF E Margin Pol
MHz dBm dB/m dB dB dB dBulf dBm dB
1 1328.88 -58.78 RMS 29.28 -28.19 @.48 -95.23 34.96 -13.88 -45.78 Vertical
2 1992z.88 -44 .44 RMS 31.98 -26.39 @.27 -95.23 44.93 -13.88 -31.44 Vertical
] 2652.82 -58.15 RMS 32.78 -25.32 @.16 -95.23 29.54 -13.88 -45.15 Vertical
TEL : 886-3-327-34